

Part List			
Label	Picture	Description	QTY (PCS)
A		Seat Frame	1
В		Backrest	1
С		Swivel	1
Hardware	<u>}</u>		
(1)	000000	Double Head Insert	2
2	anna (grannannan).	Screw Arbor	1
3	0	Flat Washer(M8)	1
4	Q	Spring Washer(M8)	1
5	Ĩ	Butterfly Nut	1
6	(firmer	Bolt(M6*30MM)	4
$\overline{7}$	0	Flat Washer(M6)	4
8	0	Spring Washer(M6)	4
9		Allen Wrench	1
Assembly	/ Preparation	<u> </u>	<u> </u>



NOTICE:

-Please read the instruction from cover to cover in detail.Thanks. -Installed by at least two adults

-To avoid damaging your furniture , Please don't assemble on flooring or carpet. -Please assemble on a clean non-marring surface, example for packing foam. -Saving all packaging until have finished.

Assembly Steps



perspective. Please read through the instructions below to familiarise yourself with the parts and steps before assembly.

Note: It is recommended that you have an adult partner to assist during the entire assembly process.





